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XIAMEN SOLAR FIRST ENERGY TECHNOLOGY CO.,LTD
17TH FLOOR, BUILDING NO.3, XINGLINWAN BUSINESS OPERATION
CENTER, JIMEI DISTRICT, XIAMEN CITY, P.R.CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name
Product Specification
Manufacturer

Buyer

Material and Mark
Other Information
Date of Receipt
Testing Start Date
Testing End Date

Test resuli(s)

Signed for

RAIL-01

40

Xiamen Solar First Energy Technology Co.,Ltd
Xiamen Solar First Energy Technology Co.,Ltd
AL6005-T5

SF-RO01

Feb 05, 2015

Feb 05, 2015

Feb 12, 2015

For further details, please refer to the following page(s)

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch

Testing Center

“
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Spike Tang
Authorized signatory
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Bend test:

Test method: according to the client’s requirements, as the following schematic, place the sample on
two supports with the mid-length match the former, load the force vertically till the sample destroyed.
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Determine the maximum force.

Former: width is 30mm; length is 105mm,

Span length: 1000mm;
Test rate: 12mm/min.
The test schematic:

Sample
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Test result: The maximum bend force is 12473N.

Test curve:
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Force-displace curve

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at hﬂp:l}www.sis.com[enﬂ erms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be repreduced except in full, without prior written ap,?roval of the Company. Any unauthorized
alteration, forgery or falsification of the content or slppearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 1443,
or email: CN.Doccheck@sgs.com

No:31 Xianghong Road, XiangAn Torch Industial Zone, Xamen, Fujan Province, China. 361101 1 (86:692) 5761588  f (86-602) 5765380  www.sgsgroup.com.cn
RE-fRE ] NE (BR ) FUESIRIE BB4M:361101 1 (86502) 5761568  f (B6-502) 5765380 @ sgs.china@sgs.com

1
Member of the SGS Group (SGS SA)



Test Photo:

>hoto 1: before loading

Photo 3: destroyed part
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Photo 2: the moment of destruction
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Photo 4: sample after test
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